HALF-YEARLY POST EC COMPLIANCE REPORT

OF

“Vedant Empire”

Proposed Residential and Commercial Project at S. No.
32/2/1/A, S. No. 32/2/1/B, S. No. 32/2/1/C, S. No.
32/2/3/A, S. No. 32/2/3/B. at village Gandhare Taluka

Kalyan District Thane.

PERIOD

July 2022 - December 2022

Project Proponent

M/S. THARWANI INFRASTUCTURES.




TH /A\ RWIA\ NI

INFRASTRUCTURES

ASPIRING FOR BETTERMENT
To, Date:29-11-2022

The Principal Secretary,

Environment Department

15th Floor, New Administrative Building,
Mumbeai - 400032.

Subject Submission of Half Yearly Post Monitoring Report for the period of July 2022 -
December 2022 for “Vedant Empire” - Proposed Residential and Commercial
Project at S. No. 32/2/1/A, S. No. 32/2/1/B, S. No. 32/2/1/C, S. No. 32/2/3/A,
[...]
pressure in adjacent parts of the building. As a result, ingress of smoke or
toxic gases into the escape routes will be prevented. The pressurization of
staircases shall be adopted for high rise buildings and building having mixed

occupancy. :
3. The pressure difference for staircases shall be as under.

Building Pressure Difference
Height
Reduced Operation Emergency Operations
(Stage 1 of a 2 Stage |(Stage 2 of a 2 Stage
System) System or Single Stage
System)
o /] 15 =M or 15 Pa 50 Pa
/4 above

If possible, the same levels shall be used for lobbies and corridors, but levels
slightly lower may be used for these if desired. The difference in pressurization levels
between staircase and lobbies (or corridors) shall not be greater then 5 Pa.

4. Pressurization system may be of two types
A)  Single Stage, designed for operation only in event of an emergency, and
B)  Two stages; where normally a level of pressurization is maintained in the
protected escape routes and an increases level of pressurization can be
brought into operation in an emergency.
Note: 1) Permission from Civil Aviation should be obtained for the maximum height of
the building with reference to Mumbai Navi Mumbai Airport. if required.
2) The plans of the building should be approved by the Concerned Competent
Authority

Approval of the drawing of total active fire protection system along with pumping
arrangement & sprinkler system shall be get approved from this department before
commencement of the work.

The Architect & Developer shall strictly adhere to the requirements given in this
Provisional NOC by this Department and UDCPR Rules to be compiled.

13




GENERAL REQUIREMENTS AND CONDITIONS FOR THE FIRE AND LIFE

SAFETY OF THE BUILDINGS

1. Inflammable/ Explosive storages are prohibited in the basement or in building.

2. All materials to be used of ISI /UL/FM make.

3. After completion of the building civil work prior Approval of undersigned should
be taken before commencement of Fire Fighting Work and list of material.

4. The entire system must be painted with post box RED in color.

3. If the documents attached with this proposal are illegal or misguided the NOC will
be considered as the applicant/Land-owner /Developer will hold cancelled and
overall responsibility for any consequence.

6. All the Fire-fighting Equipment shall be well maintained and should be easily
accessible in case of emergency.

7. Well equipped fire control room shall be provided on the ground floor of the building & A
qualified Fire Officer from National Fire Service College, Nagpur shall be employed to
maintain all fire prevention & protection arrangements provided to Various buildings

8. It shall be ensured that security staffs of the building are trained in handling Fire-
fighting equipment & fire fighting.

9. Cautionary boards such as "Danger", "No Smoking', "Exit", "Fire Escape",
"Extinguishers", "Hydrant", "Manual Call Point" etc. should be displayed on
the Strategic location to guide the occupants in case of emergency. The signs
should be of florescent type and should glow in Darkness.

10. The Fire Exit Drill or Evacuation Drill should be planed & instruction should be
given to the staff minimum four times in a year and drill should be carried out
twice in a year

11. Interconnectivity between fire water tank & Domestic water tank should be
provided so that during emergency the stores water in domestic water tank can be
utilized for Fire-fighting.

12. All the firefighting systems drawing / layout should be approved from the Chief
Fie Officer, before starting any work.

13.  In case of emergency, the alternate poWer supply should be provided for the Fire
Pumps, Fire Lifts etc. The Certificate from electric engineer regarding this should
be provided at the time of Final NOC.

14.  Fire-fighting work must be carried out by licensing agency authorized by Director

of Maharashtra Fire Services only.

14



15.

16.

17

18.

19.

20.

24,

2%

Care & maintenance contract should be made with Licensed Agency to keep the
system in good and efficient condition and Hamipatra of the same should be given
at the time of Final NOC.

The provision of Ring hydrant/Courtyard hydrant system should be provided to
entire complex. The distance between two hydrants should not be more than 30
Mtrs

As per the D.C. Rules requirement all the marginal open spaces around the building
should be kept open and obstruction free for easy mobility of fire engines.
Telephone numbers of “Responsible persons of the office”, “Fire Brigade”,
“Hospital” “Police”, “Doctors”, should be displayed on the board. This board
should be displayed on prominent place. Preferably at the Fire Control Room,
security office and in Reception area.

All other provisions of UDCPR.RULE & National Building Code of India-2005 &
Amended to 2016 & Maharashtra Fire Prevention & Life Safety measures Act,
2006 should be strictly adhered.

Well equipped fire control room shall be provided on the ground floor of the
building & A qualified Fire Officer from National Fire Service College; Nagpur
shall be employed to maintain all fire prevention & protection arrangements
provided to Various buildings.

Permission from Civil Aviation should be obtained for the maximum height of the
building with reference to Navi Mumbai airport if required.

The Glassing and fagade other Glasses should have at least one-hour fire resistance
and should be UL approved and in accordance with NFPA requirement.

The glass faced should be protected with coating film so that in case breaking of
glas's the glass can remain in its place for some hours before replacement. This will
reduce the risk of injuries to occupant and fire & rescue personal. In the event of
blast, the shock wave created which created the damage to glass faced the use of
film will help to reduce the damages due to glass breaking.

Any additional recommendations to be added or deleted dépending upon the need
of the fire safety requirement of buildings and amendment in code.

All internal furniture and fixtures used for the building should be fire resistance
type and it should not give toxic fumes and smoke in case involved in fire. It

should have minimum Two hours Fire Resistance .

15




26. This being a very special type of building if any additional recommendations to be
added or deleted depending upon the need of the fire safety requirement of
buildings.

Regular Training and Maintenance of these systems should be carried out by the
housing society/ builders. As per provisions made in Maharashtra Fire Prevention and
Life Safety Act 2006.

Considering this situation, above fire prevention & fire protection majors are
recommended in the proposed buildings up to height mentioned in this provisional NOC
only. If Architect/Developer makes any changes in height, area or location the above fire
preventive majors, refuge area, staircase location, side margin etc. will change. And
according to that the revised provisional NOC will be issued.

This is a "Provisional No Objection Certificate", After providing the above fire
prevention and fire protection system and compliance of above recommendations the
inspection of the fire prevention and fire protection arrangements will be carried out and
after satisfactory inspection "Final No Objection Certificate" will be issued to your
building for obtaining final occupancy certificate from KDMC.

This provisional NOC conditions are valid for the period of one year. The
undersigned reserves right to amend any additional recommendations deemed fit during
the stage wise inspection due to the statutory provisions amended from time to time and in
the interest of the protection of the subject mention building.

Please contacts authorities when & where required for these purposes.

If any additional requirement is suggested by fire department Party have also agree
to comply the same.
Capitation Fee Rs. 21,55,560/- Paid By Receipt No. 30594 Dt. 06/09/2021

CHIEF FIRE OFFICER
Fire & Emergency services
Kalyan Dombivli Municipal Corporation

o 7

A

Copy to :- Architect/Devéinér

16




110.00 SQ.MT.
(NON. BUILDABLE AREA)

AREA UNDER ROAD
890.00 SQ.MT.

30.00 MT. W. D. P. ROAD

AREA NOT POSSESSION

99.00 SQ.MT.
X X X X

X X X X X

GARDEN
554.80 SQ.MT.

X X X X X X X

X X X X

PROPOSED
COMPOUND WALL

L EGEND

ITRANSFORMER

D.G.5E T

PIPE LINE 3
PIPE LINE
e
X —
6.00 MT. W. DRIVE WAY 6.00 MT. W. DRIVE WAY
= =IEIEIEET= == g
i = Wi «?}“4
241x156 W@T -@-
b ‘ o
= I 2
\ ] “
w
INGA&B L - 2\
e e 2
g & 2
5 ©
5 ) @**’
e
#,& \sf’ .6‘”
2 X 2
) \ J'*M y"{ &
BASEMENT LINE 50
BELOW = oo
DN /\»\\4@%
S . @0\@
!
N
S 2
GROUND FLOOR PLAN N o
s
(SCALE 1 : 250) £
W o
m“N\/\.
S

OWC

CUTOUT FOR NATURAL
VENTILATION

GROUND FLOOR - UTILITY LAYOUT




WATER REGIME

Sr. No. Particulars TOTAL
1. Total population (Nos.) 725
2. Domestic water (KLD) 58.8
3. Flushing water (KLD) 30
4. Landscape water (KLD) 4
5. Total water demand (KLD) 92.8
6. Total sewage generation (KLD) 77
7. Total capacity of STP (KLD) 80
8. Total Water available after Treatment (KLD) 70
9. Total Excess treated Water to Drain during Non Monsoon (KLD) 36
10 Total Excess treated Water to Drain during Monsoon (KLD) 40




WATER BALANCE CHART

Total Population : 725 nos.

Source - KDMC/ STP Recycled Water _
Fresh Water " - = Total Water Requirement

: | Domestic Water

] ] 58.8 m3/day 80%

s R Flushing R

v 30 m3/day 100%
S .| Landscaping

i 4 m>/day

;_ ._.JAvailable Treated sewage
70 m®/day

| 39%

v

Excess treated water to Municipal Drain
36 m3/day

A




STP LOCATION

STP 80 KLD
Technology - MMBR
Area 48 Sq.mt.

—
.

J,.'
NV
> N\

A A T

BASEMENT FLOOR PLAM
(SCALE 1:- 250)




STP SECTION

ha =5 :I'J:“ :I:Ir
A | BRI i A
o L BRT AT : /
g | Seisiaseisierusess isuteseresess =
"'1'1"1"_":':' *-*_--‘--.-.;‘-'—-_T_-—.“.-‘*-.-‘-.-'- ﬁ*ﬁ
—— =
2]
_Ei MEFH &
= MBEBR
7]
- SHT IT q
4l ccT
BT | ™ |3
AN T 15—
_“1? H T
BELOW GGROL™D
ATFE
PLMIF RO ﬁ
EQT AT i
-'.ﬂ?
SECTION A-A

LIST OF MECHANICAL UNITS

TAG NO, DESCRIPTION ATy,
AFP-T/IT | ANOXIC FEED PUMP 0e
AB-1/11 AIR BLOWER 0e
SP-1/11 SUMP PUMP 0e
SRP-1/II | SLUDGE RE-CIRCULATION PUMP 0z
STP-I/II | SLUDGE TRANSFER PUMP a2
FFP-I/II |FILTER FEED PUMP 0e
FPFP-1/II|FILTER PRESS FEED PUMP 0e
DMF DUAL MEDIA FILTER 01
ACF ACTIVATED CARBON FILTER 01
FP FILTER PRESS 01

—_—

i ion MBBR MBBR | i1 | 1g
1 2
AR P | 2iid L ey

SECTION B-B




STP PROCESS & SCHEMATIC DIAGRAM

8Y PASS LIKE
T3 SHT |

Ham
SCREEN CHAMBER 0 & GREASE Tavk ECUALIZATION TAKK

Bsc WTH BELT TYFE SKIMMER
=
CoeT q ,
1808 SEMAGE LIKE H wsc // H "T._

£
=

06T “~osT ||
I I ﬁr;;& 1iu.'l"‘ ¥
-
L4
AR ELOWER—1 '
A0S EOT & ST

e WOF=1 . -1 Rt

STP CAPACITY

TECHNOLOGY
LOCATION

AREA

Nature of Waste
water

PH

Suspended Solids
BOD5

COD

Odour

Colour

Oil & Grease

=

Ozonation

80 KLD

MOVING BED BIO REACTOR

Basement

48 SQ.MT

6-8.5 7-75

200 - 300 mg/1t <10

200 - 350 mg/lit <5

500 - 700 mg/lit <30

Medium to Strong NIL

Grace Brown Colourless

Up to 50 mg/lit <10 mg/lit

5 ; B ya—u L —u

e CEioe I ﬂ

UCGE DEPOSML
CENTRIFUGE
(SCUID BOW. TIFE)



THIA\ RW/A\ NI

INFRASTRUCTURES

—— ASPIRING FOR BETTERMENT —
ISO 9001 : 2008 Certified Company

Date : 09/02/2022

To,

The Member Secretary (SEAC- 2)

15t Floor, New Administrative Building,
Department of Environment,
Mantralaya, Mumbai.

Undertaking

I /We, Mr. Mohan H Tharwani, Proprietor of M/s. Tharwani Infrastructures have
proposed “Vedant Empire” Residential and commercial Project at S. No. 32/2/1/A, S.
No.32/2/1/B,S.No.32/2/1/C,S. No.32/2/3/A,S.No.32/2/3/B. atvillage Gandhare
Taluka Kalyan District Thane by Tharwani Infrastructures. In this regard, we undertake
that:

1. We undertake that we will explore the possibilities for reutilization of excess
treated water in nearby gardens/ road side plantation or in Construction activities
thorough tankers.

2. We will also consider levels of adjacent plots during Storm water planning to
avoid any obstruction of natural flow of storm water.

3. We will not give possession till sustainable supply of water to project.

Thanking You,
Yours Faithfully,
For, M/s. Tharwani Infrastructures

(Signature)

Tharwani Infrastructures, Near Sanjeevani Eye Clinic, Kalyan Ambernath Road, Ulhasnagar - 421 003.
Contact : 855099881 | | 8550998844 | info@tharwaniinfrastructures.com | www.tharwaniinfrastructures.com




i

5987 4000 1000 3990
x 2
COMMON FOR| & A
2 o AGBUVING || 4 0
z= R ANK
g || COMMENFOR || & gg
9 A& ING = 5T
S 3
DOMESTICTANK/| § <9
o 4
TS
J COMMON FOR
g AslBVING
FIRE TANK
PLAN
COMMON FOR
A&IEBIVING
PUMP ROOM
PLAN
<1
GR. LV LVL
= meslm&v 75@%&&5&\
PUMP ROOM
_‘%—\ 1 o+ o e BELOW
PUMP et bl =L BASEMENT
ROOM COMMON FOR || COMMON FOR £8 s COMMON FOR
BELOW (| A& BWING A& B WING o ; ©WNG
BASEMENT FIRE TANK FLU. TANK ; FRE TR
BASE SEMENT
LVL ﬁ@éq_w__
‘—ACCESS TO PUMP ROOM
SECTION A-A SECTION A-A
ARCHITECT :- SERVICE CONSULTANTS :- REV. DESCRIPTION DATE SCALE DRAWN BY JOB TITLE :- ARCH REV.
PROPOSED BLDG. ON PLOT BEARING S.NO.32/2/1/A
@ MEP Consulting Engineers - 1:100 HEMANGI S.NO. 32/2/3/A, S.NO. 32/2/1/B , S.NO.32/3/3/B, R-0
708, New Era Business Park S.NO. 32/2/1/C AT VIL.-GANDHARE ,TAL.- KALYAN ,
Opp. ESIS Hospital, Road No.33
Kromatics | wovatcsroni@omateon DATE CHECKED BY SITE PLAN KROM REV
— ROHIT U.G TANK LAYOUT RO




ENERGY SAVING DETAILS

For

“Vedant Empire” - Proposed Residential and Commercial Project at S. No. 32/2/1/A, S. No. 32/2/1/B, S. No. 32/2/1/C, S. No.
32/2/3/A,S.No.32/2/3/B. atvillage Gandhare Taluka Kalyan District Thane by M/s. Tharwani Infrastructures.

0
Sr no. Building parameters Maximum demand Types & specification Sav/gng
Conventional Efficient
base case proposed
case
Residential
1) Internal lighting 70 24.5 # Led lamps 65
2) Air conditioning 50 50 # Advanced BEE b5star rated ac equipments 0
. # 5A Load - Tv, Telephone, Fan Plug Point etc.
3) Equipment 550 550 #15A Load - Fridge, Microwave, Printers etc. 0
Infrastructure
1) common area lighting 30 24 solar lighting 20
2) external / landscape area lighting 20 14 solar lighting 30
3) parking (B + Stilt + Open) Areas 30 15 #Led lamps & ev charging unit 50
1) Plumbing Fire, Equipment & 150 52.5 #Pumps & Motor with Premium Efficiency of 80% | 65
Ventilation
5) Lifts 80 48 #Energy Efficiency lifts 40
Grand Total 980 778 20.61224




ENERGY SAVING BY SOLAR ENERGY

“Vedant Empire” - Proposed Residential and Commercial Project at S. No. 32/2/1/A, S. No. 32/2/1/B, S. No. 32/2/1/C, S. No.
32/2/3/A,S.No.32/2/3/B. atvillage Gandhare Taluka Kalyan District Thane by M/s. Tharwani Infrastructures.

Maximum Demand 972

D.G set 400

Total Terrace Area 1182

Area considered for PV system 827.4
Details SPV Panel for lighting

Area for SPV panel sq.mt 2

No. of solar PV panels provided 200

Total Electricity generated BY SPV PANEL | 50

Terrace Area Required for SPV panel 500
Energy Saving by SPV Panels in % 5.14403292




UP

.“III'::‘ <f§fem@jprK up

M\\%M%EM‘HM ’

JOGGING TRACK

JOGGING TRACK

-

MOVHL ONIOOO0

/7]
2/
—

I
w 72

T
7

2

JOGGING TRACK

JOGGING TRACK

LEGEND

I — SOLAR PV PANEL

TOP TERRACE FLOOR PLAN

-
w
P4
Z
o
o
. W =
5 ) :
z F o] ~
o -
& ]
[ @
< .
Syg%
S -
S L8>
oQ
zZ8
2R F.
9zr zZ
Z
x -4 <
<ol J
EuuM o2
0 O
[N =] [hd
58z >
a9< O <
ag®@ OJ
zzd g
Ow> F_E
; o
9<« O Z
[a <
=0 o
Bmw
=
288 | ¥z
no& L
oz [
o QO
m =
g o
w
|
=
[=
o
o
©
> © | &
m > a
z < w
= = X
z w o X
[ I L x
: 5
N
S
w
2 o |E 3
o [ < =]
» =z e g
w
=
<
o
z
o
[~
a
©
I}
)
w
a
>
w
['q
]
I
L £S§
T E
e
Z5sEE
g23e
SEI80
Exa08
S2uos
bggsc
2 8,
< T :
: 1
o £
2 <
e}
(@]
w
[$]
=
hs
w
)

ARCHITECT:




SOLID WASTE MANAGEMENT- OPERATIONAL PHASE

Sr. No. Type of Waste Quantity Treatment
1. Total Solid Waste 302 Kg/Day ---
: Biodegradable waste will be processed in OWC and
1a. Biodegradable Waste 120 Kg/Day manure so obtained will be used for landscaping.
1b. Non - Biodegradable waste 182 Kg/Day Will be managed through recyclers.

Criteria for solid waste calculation NBC 2016:

Residential =0.45kg / person/day (total domestic waste)

Biodegradable=40% of total waste
Non-Biodegradable= 60% of total waste




OWC LOCATION

LEGENDS

Transformer